

Test report no.: 127155/18-I

DVGW-file no.: 18-0158-WNE

Customer: Luna Plast a.s.
Horin 93
276 01 Melnik
CZECH REPUBLIC

Order: Initial type test on Luna PE pipes made of PE 100 for plastic pipeline systems in water supply according to DVGW worksheet GW 335-A2 (November 2005), application group 14 (water)

Material: Sabic Vestolen A 6060 R

Brand name: Luna PE pipes

Summary of test results: see item 5

Letter of: 2018-03-05

Ref: Mr. Novotny

Receipt of samples: see item 2

Sampling: "-"

Test period: from 2018-04-03 to 2021-01-25

This test report comprises 7 pages.

Würzburg, 2021-02-02

Bar/we

i. V.

Dr.-Ing. Marcus Heindl
Head of testing laboratory



i. A.

Dipl.-Ing. Tobias Bauer
Group manager Project Management PPC

Die auszugsweise Wiedergabe, Vervielfältigung und Übersetzung dieses Berichtes bedarf der schriftlichen Genehmigung der SKZ-Testing GmbH. Die Ergebnisse beziehen sich auf die geprüften Produkte. Der Akkreditierungsumfang kann im Internet unter www.skz.de eingesehen werden.